Americ an KEEP THIS MANUAL
PLUMBER B

Advanced Reverse Osmosis Water Filtration System

installation and Operating Instructions
Mocdlels WRO-3000 and WRO-3500 (with electronic TDS monitor)

Operating Specifications B
IMPORTANT! Before installing this reverse osmosis system, make certain
your water supply complies with the following operating specifications.
Failure to do so may reduce the effectiveness of the system and will void
the warranty. Consult your local water treatment utility or a certified water
testing lab to determine the quality of your water and use the table below
to record your results for future reference.

WRO0-3000/WR0-3500 Operating Specifications YOUR WATER

Pressure Range 40-100 psi (2.8-6.9 bar)
[...]
Questions? Call our Toll Free Technical Support Department at 800 863-9392,

Monday through Friday, 7:30 a.m. to 5:00 p.m. Central Standard Time.

Page 12



Troubleshooting Continued

Limited Flow at Drinking Water Faucet:

1.
2.
3.

Turn off water supply to system.
Lift drinking water faucet handle to lock it in the open position.

Unscrew the blue cap at the hase of the storage tank to expose air valve. Use a small air compressor or bicycle pump to add air to the storage tank. This will force the
water out of the storage tank through the faucet. Continue to add air until no more water comes out of the faucet.

4. Tum off the drinking water faucet.
5.
6
7

Using an air pressure gauge, adjust the pressure in the storage tank to approximately 7psi.

. Replace the blue cap.
. Open the cold water supply until it comes to a stop. Let the system run 6-12 hours to fill the tank. A full tank weighs approximately 40 pounds. If performance has not

improved, call Technical Support.

Gradual Return of Taste and Odor:

After a long period of time a gradual retur of noticeable taste and odors may indicate that the system needs cleaning and servicing. Replace all cartridges. See
Replacing the Reverse Osmosis Membrane on page 10.

Sudden Return of Taste and Odor:

If shortly after complete servicing, noticeable taste and odors return, contact Technical Support.

Questions? Call our Toll Free Technical Support Department at 800 863-9392,

Monday through Friday, 7:30 a.m. to 5:00 p.m. Central Standard Time.

Page 13



Performance Data

Important Notice: Read this performance data and compare the capabilities of this system with your actual water treatment needs. It is recommended that before
installing a water freatment system, you have your water supply tested to determine your actual water treatment needs.

This system has been tested according to NSF/ANSI 58 for reduction of the substances listed below. The concentration of the indicated substances in water entering the
system was reduced to a concentration less than or equal to the permissible limit for water leaving the system, as specified in NSF/ANSI 58.

Model WR0-3000

Influent Challenge Max Permissible Product Reduction Minimum Average
Substance Concentration Water Concentration Requirements Reduction Reduction
Standard 58
Total Dissolved Solids 750 = 40 mg/L 187 mg/L 86.5% 90.2%
Fluoride 8.0 mg/L = 10% 1.5 mg/L 77.5% 90.5%
Cysts Minimum 50,000/mL 99.95% 99.96% 99.99%
Tutbidity 11 mg/L = TNTU 0.5NTU 99.5% 99.7%
Lead 0.15mg/L = 10% 0.010 NTU 94.3% 98.7%
Selenium 0.10 mg/L = 10% 0.05 mg/L 94.7% 97.5%
Copper 3.0 mg/L = 10% 1.3 mg/L 98.9% 99.9%
Standard 42 - Post Polishing Filter
Chlorine 2.0 mg/L = 10% = 50% 97%
Production Rate: 7.6 gpd (28.8 Lpd)
Model WRO-3500
Influent Challenge Max Permissible Product Reduction Minimum Average
Substance (oncentration Water Concentration Requirements Reduction Reduction
Standard 58
Total Dissolved Solids 750 =+ 40 mg/L 187 mg/L 86.5% 90.2%
Pentavalent Arsenic 0.30 mg/L = 10% 0.025 mg/L 97.9% 98.9%
Fluoride 8.0 mg/L = 10% 1.5 mg/L 71.5% 90.5%
Cysts Minimum 50,000/mL 99.95% 99.96% 99.99%
Turbidity 11 mg/L = 1NTU 0.5NTU 99.5% 99.7%
Lead 0.15mg/L = 10% 0.010 NTU 94.3% 98.7%
Nitrate plus Nitrite (both as N) ~ 30.0 mg/L= 10% 10.0 mg/L
Nitrate (as N) 27.0 mg/L + 10% 10.0 mg/L 82.6% 87.4%
Nifrite (as N) 3.0mg/L = 10% 1.0 mg/L 78.8% 80.7%
Selenium 0.10 mg/L = 10% 0.05 mg/L 94.7% 97.5%
Copper 3.0 mg/L = 10% 1.3 mg/L 98.9% 99.9%
Cadmium 0.03 mg/L = 10% 0.005 mg/L 95% 97.3%
Hexavalant Chromium 0.3 mg/L = 10% 0.1 mg/L 86.6% 86.6%
Trivalent Chromium 0.3 mg/L = 10% 0.1 mg/L 92.8% 92.8%
Radium 226/228 25 pCi/L = 10% 5 pGi/L 80%
Barium 10.0 mg/L = 10% 2.0 mg/L 90.7% 90.7%
Standard 42 - Post Polishing Filter
Chlorine 2.0 mg/L = 10% = 50% 97%

Production Rate: 7.6 gpd (28.8 Lpd)

The WR0-3500 is acceptable for treatment of influent concentrations of no more than 27
mg/L nitrite in combination measured as N and is certified for nitrate / nitrite reduction
only for water supplies with a pressure of 40 psig (280 kPa) or greater.

The WR0-3500 shall only be used for arsenic reduction on chlorinated water

supplies confaining detectable residual free chlorine at the system inlet. Water
systems using an in-line chlorinator should provide a one-minute chlorine contact time
before the RO system.

Do not use with water that is microbiologically unsafe or of unknown
quality without adequate disinfection before or after the system. Systems cer-
tified for cyst reduction may be used on disinfected waters that may contain
filterable cysts.

The tested efficiency rating for these systems is 11%. Efficiency rating means the percent-
age of the influent water to the system that is available to the user as reverse osmosis

treated water under operating conditions that approximate typical daily usage. The tested
recovery rating is 24%. Recovery rating means the percentage of the influent water to the
membrane portion of the system that is available to the user as reverse osmosis treated
water when the system is operated without a storage tank or when the storage fank is
bypassed.

NOTE: Substances reduced are not necessarily in your water. Filter must be maintained
according to manufacturer's instructions, including replacement of filter cartridges.

Test Conditions Operating Requirements

Flow Rate = as noted for filter system Pressure = 40-100 psi (2.8-6.9 bar)
Inlet Pressure = 60 psi (4.1 bar) Temperature = 40-100°F (4.4-37.8°C)
pH =75+] Turbidity = 1 NTU Max.

Temperature = 68°F+5°F (20°C=2.5°()

Page 14




Performance Data

The WR0-3500 has been tested for the treatment of water containing pentavalent arsenic
[also known as As(V), As(+15), or arsenate] at concentrations of 0.30 mg/L or less. This
sysfem reduces penfavalent arsenic, but may not remove other forms of arsenic. This system
is o be used on water supplies confaining a detectable free chlorine residual or on water
supplies that have been demonstrated to confain only pentavalent arsenic. Treatment with
chloramine (combined chlorine) is not sufficient to ensure complete conversion of trivalent
arsenic to penfavalent arsenic. Please see the Arsenic Facts section of the Performance Data
Sheet for further information.

Testing was performed under standard laboratory conditions, actual performance may vary.
The following performance claims for the WR0-3000 and WRO-3500 are not tested or cer-

fified by NSF.

Model WR0-3000 and WR0-3500
Substance Average Influent Average (Max) Average (Min)

Concentration Effluent Concentration Reduction

Sulfate 815.8 mg/L 8.4 my/L 98.9%
Magnesium 3.3 my/L 0.15 mg/L 99.5%
Tinc 24.9 mg/L 0.1 mg/L 99.5%
Ammonia 1.92 mg/L 0.27 mg/L 85.9%
Tannin 2.5mg/L 0.5 mg/L 80%

Testing performed at 73° F =+ 5° F (22.7° C = 2.5° (), pH of 7.5 = 0.5 and 50 psi (3.45 bar) pressure.

Suggested Retail Price for Replacement Filter Cartridges:

WRO Cartridge Set

contains (3) pre-filters and (1) post-polishing filter: §33.95
WROM-230T: $§109.99
WROM-230TN: §109.99

NOTE: Price subject to change. Contact your local American Plumber dealer or call:
1-800-645-5428 for current replacement cartridge pricing.

Arsenic Fact Sheet

Arsenic (abbreviated As) is found naturally in some well water. Arsenic in water has no
color, taste or odor. It must be measured by a lab test. Public water utilities must have their
water fested for arsenic. You can get the results from your water utility. If you have your
own well, you can have the water tested. The local health department or state environmen-
tal health agency can provide a st of certified labs. The cost is typically $15 to $30.
Information about arsenic in water can be found on the Intemet af the US Environmental
Protection Agency website: www.epa.gov/safewater/arsenic.html.

There are two forms of arsenic: pentavalent arsenic [also called As(V), As(+5), and arsen-
ate] and trivalent arsenic [also called As(l11), As(+3) and arsenite]. In well water, arsenic
may be pentavalent, trivalent, or a combination of both. Special sampling procedures are
needed for a lab to determine what type and how much of each type of arsenic is in the
water. Check with the labs in your area to see if they can provide this type of service.

Reverse osmosis (RO) water treatment systems do not remove trivalent arsenic from water
very well. RO systems are very effective af removing pentavalent arsenic. A free chlorine
residual will rapidly convert trivalent arsenic to pentavalent arsenic. Other water treatment
chemicals such as ozone and potassium permanganate will also change trivalent arsenic to
pentavalent arsenic. A combined chlorine residual (also called chloramine) may not convert
all the trivalent arsenic. If you get your water from a public water ufility, confact the ufility
to find out if free chlorine or combined chlorine is used in the water system.

The WR0-3500 system is designed to remove pentavalent arsenic. It will not convert triva-
lent arsenic fo penfavalent arsenic. The system was fested in a lab. Under those conditions,
the system reduced 0.30 mg/L (ppm) pentavalent arsenic to 0.010 mg/L (ppm)(the USEPA
standard for drinking water) or less. The performance of the system may be different at
your installation. Have the treated water tested for arsenic o check if the system is working
properly.

The RO component of the WR0-3500 system must be replaced every 12-24 months fo
ensure the system will continue to remove pentavalent arsenic. The component identifica-
tion and locations where you can purchase the component are listed in the
installation/operation manual.

Page 15

State of California
Department of Public Health

Water Treatment Device
Certificate Number

02- 1521

Date Issued: May 8, 2007

Trademark/Model Designation Replacement Elements
‘WRO-3000 ‘WROM-230T (membrane)
D-15 (pre filter)
D-20 (post filter)

Manufacturer: American Plumber

The water treatment device(s) listed on this certificate have met the testing requirements pursuant to Section

116830 of the Health and Safety Code for the foll g health related
Micr obi: ical C inants and Turbidity Inor i i ical C
Cysts (protozoan) Copper
Turbidity: Fluoride

Lead
Selenium

Organic Contaminants
None!

Rated Service Capacity:not applicable Rated Service Flow: 7.6 gpd

Conditions of Certification:
Do not use where water is microbiologically unsafe or with water of unknown quality, except that systems claiming cyst
reduction may be used on water containing cysts.

State of California
Department of Public Health

Water Treatment Device
Certificate Number

02-1520

Date Issued: May 8, 2007

Trademark/Model Designation Replacement Elements
‘WRO-3500 ‘WROM-230TN (membrane)
D-15 (pre filter)
D-20 (post filter)

Manufacturer: American Plumber

The water treatment device(s) listed on this certificate have met the testing requirements pursuant to Section
116830 of the Health-and Safety Code for the following health related i

Microbiological C inants and Turbidity Inorganic/Radi ical C
Cysts (protozoan) Arsenic'
Turbidity, Barium
Cadmium
Chromium (hexavalent)
Organic Contaminants Chromium (trivalent)
None' Copper
Fluoride
Lead
Nitrate/Nitrite?
Radium 226/228
Selenium

Rated Service Capacity:not applicable Rated Service Flow: 7.6 gpd

Conditions of Certification:
Do not use where water is microbiologically unsafe or with water of unknown quality, except that systems claiming cyst
reduction may be used on water containing cysts.
!Claims for arsenic reduction shall only be made on water supplies maintaining detectable residual free chlorine at the
reverse osmosis (RO) system inlet. Water systems using an in-line chlorinator should provide a minimum of 1 minute
chlorine contact time before the RO system.
*This system is acceptable for treatment of influent concentrations of no more than 27 mg/L nitrate and 3 mg/L nitrite in
combination measured as N and is certified for nitrate/nitrite reduction only for water supplies with a pressure of 280 kPa
(40 psig) or greater. A sampling and analysis test kit for nitrate is provided for checking the performance of this system.
Frequent analysis is encouraged.




American Plumber
One YEAR LIMITED WARRANTY

American Plumber Reverse Osmosis System Models WR0-3500 and WR0-3000

Thank you for your purchase of the American Plumber reverse osmosis system. As an expression of our confidence in American Plumber products, your drinking water system is warranted to the
original end-user, when insfalled in accordance with American Plumber specifications, against defects in material and workmanship from the date of original installation, as follows:

For one year of the The entire reverse osmosis drinking water appliance, EXCLUDING THE EXPENDABLE FILTER CARTRIDGES AND REVERSE OSMOSIS MEMBRANE FILTER USED IN THIS

original end-user APPLIANCE.
Pro rata for a period The American Plumber reverse osmosis membrane filter. American Plumber will reduce the cost of a replacement American Plumber reverse osmosis membrane
of ONE YEAR filter by 1/12th of the then-current manufacturer’s suggested retail price for each month remaining in the one year period when the defect is found and

confirmed by American Plumber technical support.

If a part described above is found defective within the specified period, you should notify American Plumber technical support during normal business hours. Any part found defective within the
terms of this warranty will be repaired or replaced by American Plumber. If any part is found defective, American Plumber also reserves the right to replace the drinking water appliance with a
comparable American Plumber drinking water system of equal or greater quality. You pay only freight for repaired or replaced parts from our factory, including but not limited to labor charges,
travel and transportation expenses and handling fees.

Damage caused by accident, fire, flood, freezing, Act of God, misuse, misapplication, neglect, alteration, installation or operation contrary to our printed instructions, or by the use of accessories or
components which do not meet American Plumber specifications, is not covered by this warranty.

ALL IMPLIED WARRANTIES, INCLUDING WITHOUT LIMITATION WARRANTIES OF MERCHANTABILITY AND FITNESS FOR PARTICULAR PURPOSE, ARE LIMITED IN DURATION TO THE PERIOD SPECIFIED
ABOVE FOR THE PARTS DESCRIBED IN THIS LIMITED WARRANTY. As a manufacturer, we do not know the characteristics of your water supply. The quality of water supplies may vary seasonally or
over a period of fime. Your water usage rate may vary as well. Water characteristics can also change if your drinking water appliance is moved to a new location. For these reasons, we assume no
liability for the determination of the proper equipment necessary to meet your requirements, and we do not authorize others to assume such obligations for us. Further, we assume no liability and
extend no warranties, express or implied, for the use of this product with a non-potable water source or a water source which does not meet the conditions for use described in the Owner’s Guide and
Performance Data Shest. American Plumber’s OBLIGATIONS UNDER THIS WARRANTY ARE LIMITED TO THE REPAIR OR REPLACEMENT OF THE FAILED PARTS OF THE DRINKING WATER APPLIANCE,
AND WE ASSUME NO LIABILITY WHATSOEVER FOR DIRECT, INDIRECT, INCIDENTAL, CONSEQUENTIAL, SPECIAL, GENERAL, OR OTHER DAMAGES, WHETHER FROM CORROSION OR OTHER CAUSES.

Some states do not allow limitations on how long an implied warranty lasts, so the above limitation may not apply to you. Similarly, some states do not allow the exclusion of
incidental or consequential damages, so the above limitation or exclusion may not apply to you. This warranty gives you specific legal rights, and you may also have other
rights which vary from state to state. American Plumber for warranty and service information.

IOWA RESIDENTS ONLY:

Store or seller’s name

Address

ity State Tip

Telephone

Seller’s signature

Customer’s signature Date

American
‘PLUMBER J

502 Indiana Ave, P.0. Box 1047  Sheboygan, WI 53082-1047
Phone 1.800.645.5428 « Fax 1.888.588.9388